
Int. J. Environ. Res., 6(3):577-584, Summer 2012
ISSN: 1735-6865

Received 7 Aug. 2011;                 Revised 4 May 2012;                Accepted 14 May 2012

*Corresponding author E-mail:ecoya@vos.nagaokaut.ac.jp

577

Rubber and Methane Recovery from Deproteinized Natural Rubber
Wastewater by Coagulation Pre-treatment and Anaerobic Treatment

Hatamoto, M.1, Nagai, H.2, Sato, S.1, Takahashi, M.1, Kawakami, S.1, 6, Choeisai, P. K.3,
Syutsubo,S.4, Ohashi, A.5, and Yamaguchi. T.1*

1 Department of Environmental System Engineering, Nagaoka University of Technology, 1603-1
Kamitomioka, Nagaoka, Niigata 940-2188, Japan

2 Department of Civil and Environmental Engineering, Tohoku University, 6-6-06 Aoba-ku,
[...]
rubber occurred immediately after the addition of CaCl2
to natural rubber latex (36,000 mgVS/L). When CaCl2
was added at concentrations greater than 400 mg-Ca2+/
L, the fluid remaining after rubber recovery became
clear; addition of CaCl2 at concentrations over 1990
mg-Ca2+/L resulted in COD and VS removal efficiencies
of 100 and 80%, respectively. Therefore, we concluded
that most of the rubber had coagulated. Thus, natural
rubber could be coagulated and recovered by addition
of CaCl2 in the Ca2+/rubber mass ratio of 0.055 (g/g).

    The effects of CaCl2 dosage on SDS removal and
rubber recovery from DPNR wastewater are shown in
Fig. 2. The results indicate that maximum recovery of
SDS and rubber occurred at a CaCl2 dosage of 2380
mg-Ca2+/L. This value is close to the dosage of 2620
mg-Ca2+/L, which is calculated from the experimentally
determined values of the mass ratios of 0.070 and 0.055
for SDS and rubber recovery, respectively. Hence, the
amount of CaCl2 required for SDS removal and rubber
recovery from the DPNR wastewater could be estimated
from the SDS and VS concentrations in the DPNR
wastewater. This may indicate that SDS agglomeration
and rubber coagulation occur independently in DPNR
wastewater. The initial pH of the DPNR wastewater
had little influence on the SDS and rubber removal

efficiencies (data not shown); therefore, initial pH was
adjusted to 7 for preparation of P-DPNR wastewater,
because a pH of around 7 is suitable for coagulation
of rubber through the addition of electrolytes (John,
1971) and also suitable for anaerobic treatment. Under
these conditions, residual rubber in the DPNR
wastewater  could be recovered continuously
throughout the experimental period (Fig. 2B).

The compositions of P-DPNR wastewater
produced from pre-treatment of DPNR wastewater
using CaCl2 are listed in Table 1. SDS was completely
removed to below the detection limit (0.5 mg/L) and
the BOD/COD ratio of the P-DPNR wastewater
improved to 0.71 from 0.15 of DPNR wastewater. The
methane conversion ratio of P-DPNR wastewater (5000
mgCOD/L) was 57 and 72% in the case of incubation
for 15 and 30 days, respectively. On the contrary,
methane production ceased at DPNR wastewater
concentrations over 3000 mgCOD/L. The surfactant
SDS has an inhibitory effect on microorganisms; only
low concentrations of SDS such as below a few
hundreds mg·L-1 are anaerobically degradable
(Shcherbakova et al., 1999; Wagener and Schink, 1987).
In fact, obvious methane production was only
observed below the DPNR wastewater concentration
of 1000 mgCOD/L, which corresponded to an SDS
concentration of 60 mg/L, in the methane production
batch test (data not shown). Thus, SDS removal and
rubber recovery from DPNR wastewater using CaCl2
are suitable pre-treatment processes for DPNR
wastewater prior to its anaerobic treatment.

        Table 2 presents operating conditions of the UASB
reactor, and Fig. 3 shows the time course of total COD
and BOD removal and methane gas production. During
the first 116 days of operation (phases A to D), influent
P-DPNR wastewater was appropriately diluted by tap



581

Int. J. Environ. Res., 6(3):577-584, Summer 2012

0

20

40

60

80

100

0 2000 4000 6000 8000
CaCl2 dosage (mgCa2+ / L)

SD
S 

re
m

ov
al

s (
%

)

0

20

40

60

80

100

V
S 

re
m

ov
al

 (%
)

Fig. 2. SDS removal and rubber recovery from DPNR wastewater. Effect of calcium concentration on SDS
removal and rubber recovery (A). Amount of recovered rubber from DPNR wastewater and ratio of VS removed

from DPNR wastewater (B)

water. The reactor was started up at a hydraulic
retention time (HRT) of 22.3 d with influent total COD
of 940 mg/L and after day 25, the COD loading rate
could be increased by increasing the influent total COD
concentration and shortening the HRT. During the
operation of the reactor with diluted influent P-DPNR
wastewater (phases A to D), the reactor exhibited a
COD removal efficiency of 92.2 ± 1.7% at the loading
rate of 6.83 ± 1.76 kgCOD/m3/d and HRT of 12 h for 2
months (phase D). The effluent total COD was reduced
to 268 ± 56 mg·L-1 during this period. The total BOD
removal ratio was over 95% and the effluent BOD
concentration reached to 94 ± 37 mg/L in phase D.
Thus, in phase E, effluent recirculation was started
instead of tap water dilution of P-DPNR wastewater. In
addition, supplementation of the influent P-DPNR
wastewater with mineral solution was stopped and

influent NaHCO3 concentration was reduced to 1000
mg/L. In phase E, the total COD removal efficiency
was slightly lower than that in phase D but averaged
to 84% under an almost same COD loading rate of 6.43
± 1.71 kgCOD/m3/d over a hundred-day operation
period. The total BOD removal was also slightly lower
than that in phase D but it averaged to 91%. These
treatment efficiencies were comparable to those in other
biological rubber wastewater treatment systems (Anotai
et al., 2007; Saritpongteeraka and Chaiprapat, 2008;
Mohammadi et al., 2010). The methane concentration
of the produced biogas was around 70%, except during
the startup period of phase A (Fig. 3C), and the methane
conversion ratio was 50–60%. The methane production
rate was 1.47 Nm3·m-3·d-1 in phase E. During the entire
reactor operation except for phase E, the effluent pH
was maintained at around 7. In phase E, the effluent
pH was about 6.8.

0

10000

20000

30000

40000

50000

0 50 100 150 200
Time (days)

A
m

ou
nt

 o
f r

ec
ov

er
ed

 ru
bb

er
 

(m
gV

S/
L)

0

20

40

60

80

100

V
S 

re
m

ov
al

 (%
)

Rubber recovery

VS removal



582

Hatamoto, M. et al.

0

2000

4000

6000

8000

10000

0 50 100 150 200
Time (days)

B
O

D
 (m

g 
/ L

)

0

20

40

60

80

100

Inf.

Eff.

Removal

0

2

4

6

8

10

0 50 100 150 200
Time (days)

G
as

 p
ro

du
ct

io
n 

(N
L 

/ d
)

0

20

40

60

80

100

M
et

ha
ne

 c
on

ce
nt

ra
tio

n 
(%

)Biogas CH4 conc. (%)

0

2000

4000

6000

8000

10000

12000

14000

0 50 100 150 200
Time (days)

C
O

D
cr

 (m
g 

/ L
)

0

20

40

60

80

100

C
O

D
 re

m
ov

al
 (%

)

Inf. Eff. Removal

Fig. 3. Results of P-DPNR wastewater treatment using a mesophilic UASB reactor. Total COD concentrations
of influent and effluent and COD removal efficiency (A). Total BOD concentrations of influent and effluent and

BOD removal efficiency (B). Biogas production rate and methane concentration (C)



583

Int. J. Environ. Res., 6(3):577-584, Summer 2012

Usually, wastewater generated in the rubber
manufacturing process contains a high concentration
of sulfate, so application of anaerobic treatment results
in the formation of high concentration of H2S. Therefore,
sulfate and/or H2S removal from wastewater and biogas
is quite important and a prerequisite for successful reactor
operation (Anotai et al., 2007; Saritpongteeraka and
Chaiprapat, 2008; Mohammadi et al., 2010). In contrast,
there is no such concern about the P-DPNR wastewater,
because it has a low sulfate concentration (Table 1).
However, the P-DPNR wastewater contains a relatively
high concentration of calcium (Table 1). It is known that
calcium precipitates when the waste stream contains a

0

1000

2000

3000

4000

0 50 100 150 200
Time (days )

C
on

ce
nt

ra
tio

n 
(m

g/
L) In f. Ca2+ Eff. Ca2+

high concentration of calcium and calcium carbonate
that accumulated in the reactor (Chen et al.,  2008; El-
Mamouni et al., 1995; Speece, 1996). Under the diluted
influent conditions of phases A to D, significant calcium
accumulation was not observed. However, in phase E,
calcium was found to accumulate and the difference in
Ca2+ concentrations between the influent and the
effluent was about 1500 mg-Ca2+/L (Fig. 4). Thus, at the
end of the reactor operation, whitish-gray particles
accumulated at the bottom of the reactor. This was not
a major problem in our relatively short operation period,
but periodic removal would be needed in long-term
operation.

Fig. 4. Time course of influent and effluent calcium concentration

CONCLUSION
In this study, a resource recovery process for

DPNR wastewater (an intermediate product of a newly
developed natural rubber deproteinization process) was
developed. The residual rubber in the DPNR wastewater
was recovered by addition of CaCl2 in a Ca2+ to SDS
mass ratio of 0.07 and VS wastewater concentration of
0.055. The remaining P-DPNR wastewater was
effectively treated using a mesophilic UASB reactor at
HRT of 39 h and recirculation ratio of 2 over a period of
100 days. Under these conditions, a total COD removal
efficiency of 84% and a total BOD removal efficiency
of 91% were achieved at a loading rate of 6.4 kgCOD·m-

3·d-1; methane recovery was 1.47 Nm3/m3/d. Thus, the
newly developed resource recovery process is suitable
for the DPNR wastewater treatment.

ACKNOWLDGEMENT
A part of this research was carried out by

“Establishment of Carbon-Cycle-System with Natural
Rubber” (ESCANBER) project supported by Japan
Science and Technology Agency (JST)/ Japan
International Cooperation Agency (JICA), Science and
Technology Research Partnership for Sustainable
Development (SATREPS).

REFERENCES
Aboulhassan, M. A., Souabi, S., Yaacoubi, A. and Baudu,
M. (2006). Removal of surfactant from industrial
wastewaters by coagulation flocculation process.
International Journal of Environmental Science and
Technology, 3 (4), 327-332.



584

Recovery from Deproteinized Natural Rubber Wastewater

Akbarpour Toloti, A. and Mehrdadi, N. (2011). Wastewater
Treatment from Antibiotics Plant. Int. J. Environ. Res., 5
(1), 241-246.

Amani, T., Nosrati, M. and Sreekrishnan, T. R. (2011). A
Precise Experimental Study on Key Dissimilarities between
Mesophilic and Thermophilic Anaerobic Digestion of Waste
Activated Sludge. Int. J. Environ. Res., 5 (2), 333-342.

Anotai, J., Tontisirin, P. and Churod, P. (2007). Integrated
treatment scheme for rubber thread wastewater: Sulfide
precipitation and biological processes. Journal of Hazardous
Materials, 141 (1), 1-7.

APHA, (1998). Standard Methods for the Examination of
Water and Wastewater. Washington, DC, USA American
Public Health Association.

Arshad, A., Hashmi, H . N. and Qureashi, I. A. (2011).
Anaerobic Digestion of CHLOrphenolic Wastes. Int. J.
Environ. Res., 5 (1), 149-158.

Bousquet, J., Flahault, A., Vandenplas, O., Ameille, J.,
Duron, J.-J., Pecquet, C., Chevrie, K. and Annesi-Maesano,
I. (2006). Natural rubber latex allergy among health care
workers: A systematic review of the evidence. Journal of
Allergy and Clinical Immunology, 118 (2), 447-454.

Campbell, R., Winkler, M. A. and Wu, H. (2004).
Quantification of sodium dodecyl sulfate in microliter
biochemical samples by gas chromatography. Analytical
Biochemistry, 335 (1), 98-102.

Chaiprapat, S. and Sdoodee, S. (2007). Effects of wastewater
recycling from natural rubber smoked sheet production on
economic crops in southern Thailand. Resources,
Conservation and Recycling, 51 (3), 577-590.

Chen, Y., Cheng, J. J. and Creamer, K. S. (2008). Inhibition
of anaerobic digestion process: A review. Bioresource
Technology, 99 (10), 4044-4064.

El-Mamouni, R., Guiot, S. R., Mercier, P., Safi, B. and
Samson, R. (1995). Liming impact on granules activity of
the multiplate anaerobic reactor (MPAR) treating whey
permeate. Bioprocess and Biosystems Engineering, 12 (1),
47-53.

John, C. K. (1971). Coagulation of hevea latex with surfactant
and salt: I. Development of the process and its effect on raw
rubber properties. Journal of the Rubber Institute of
Malaysia, 23 (2), 147-156.

Kawahara, S., Klinklai, W., Kuroda, H. and Isono, Y. (2004)
Removal of proteins from natural rubber with urea. Polymers
for Advanced Technologies, 15 (4), 181-184.

Mohammadi, M., Man, H. C., Hassan, M. A. and Yee, P. L.
(2010). Treatment of wastewater from rubber industry in
Malaysia. African Journal of Biotechnology, 9 (38), 6233-
6243.

Saritpongteeraka, K. and Chaiprapat, S. (2008). Effects of
pH adjustment by parawood ash and effluent recycle ratio
on the performance of anaerobic baffled reactors treating
high sulfate wastewater. Bioresource Technology, 99 (18),
8987-8994.

Schouten, N., van der Ham, L. G. J., Euverink, G. -J. W., de
Haan, A. B. (2007). Selection and evaluation of adsorbents
for the removal of anionic surfactants from laundry rinsing
water. Water Research 41(18), 4233-4241.

Shcherbakova, V. A., Laurinavichius, K. S. and Akimenko,
V. K. (1999). Toxic effect of surfactants and probable
products of their biodegradation on methanogenesis in an
anaerobic microbial community. Chemosphere, 39 (11),
1861-1870.

Speece, R. E. (1996). Anaerobic biotechnology for industrial
wastewaters. Nashville,Tenn: Archae Press.

Syutsubo, K., Sinthurat, N., Ohashi, A. and Harada, H.
(2001). Population dynamics of anaerobic microbial consortia
in thermophilic granular sludge in response to feed
composition change. Water Sci. Technol., 43 (1), 59-66.

Talens-Alesson, F. I., Hall, S. T., Hankins, N. P., and
Azzopardi, B. J. (2002) Flocculation of SDS micelles with
Fe3+. Colloids and Surfaces A: Physicochemical and
Engineering Aspects, 204 (1-3), 85-91.

Tamura, E., Nakamura, T., Kawashima, M., Pattanauwat,
N., Yamaguchi, T. and Imachi, H. (2007). The effect of shock
loading to the performance of thermophilic UASB reactor in
terms of deterioration and recovery. Environmental
Engineering Research (in Japanese), 44, 589-596.

Tekasakul, P. and Tekasakul, S. (2006) Environmental
problems related to natural rubber production in Thailand.
Journal of Aerosol Research, 21, 122-129.

Turjanmaa, K., Alenius, H., Mäkinen-Kiljunen, S., Reunala,
T. and Palosuo, T. (1996). Natural rubber latex allergy.
Allergy, 51 (9), 593-602.

Van Hamme, J. D., Singh, A. and Ward, O. P. (2006).
Physiological aspects: Part 1 in a series of papers devoted
to surfactants in microbiology and biotechnology.
Biotechnology Advances, 24 (6), 604-620.

Wagener, S. and Schink, B. (1987). Anaerobic degradation of
nonionic and anionic surfactants in enrichment cultures and
fixed-bed reactors. Water Research, 21 (5), 615-622.

Yamamoto, Y., Nghia, P. T., Klinklai, W., Saito, T. and
Kawahara, S. (2008). Removal of proteins from natural
rubber with urea and its application to continuous processes.
Journal of Applied Polymer Science, 107 (4), 2329-2332.


